
 

 

 

 

 

 

 

 

FINAL  
BASIS OF DESIGN 
REPORT 

Lee County Utilities 
THREE OAKS  

WASTEWATER TREATMENT PLANT 
 
 
 

December 2013 

 

 



 

Table of Contents  
 

Section 1 Background ............................................................................................................................................ 1-1 

Section 2 Permit Requirements ......................................................................................................................... 2-1 

Section 3 Development of Flows and Loads .................................................................................................. 3-1 
3.1 Methodology .................................................................................................................................................... 3-1 
[...]
Table 4-5 Activated Sludge Process – Design Criteria for 4 MGD Condition ............................ 4-12 
Table 4-6 Brush Aeration System Sizing Summary for Supplemental Air ................................. 4-15 
Table 4-7 Design Criteria for New 2 MGD ADF Process Train ........................................................ 4-19 
Table 4-8 Oxidation Ditch Summary for New 2 MGD ADF Process Train .................................. 4-19 
Table 4-9 Biosolids Production for Facility at 6 MGD ADF ............................................................... 4-19 
Table 4-10 Activated Sludge Process – Clarifier and RAS Pumping Design Criteria for 
 6 MGD ADF Plant ........................................................................................................................... 4-21 
Table 4-11 Design Criteria for New Activated Sludge Train with Oxidation  
 Ditches 4 and 5 ............................................................................................................................... 4-23 
Table 4-12 Biosolids at 8 MGD ADF Treatment Capacity .................................................................. 4-23 
Table 4-13 Deep Bed Filters – Existing Conditions .............................................................................. 4-25 
Table 4-14 Deep Bed Filters Sizing Summary ........................................................................................ 4-27 
Table 4-15 Chlorine Contact Tanks – Design Criteria at 6 MGD ADF ........................................... 4-28 
Table 4-16 Chlorine Contact Tanks – Design Criteria at 8 MGD ADF ........................................... 4-28 
Table 4-17 Solids Holding Tanks – Existing Facilities ........................................................................ 4-29 
Table 4-18 Solids Holding Tanks – Design Criteria at 6 MGD ADF................................................ 4-29 
Table 4-19 Solids Holding Tanks – Mixing/Aeration Requirements at 6 MGD........................ 4-29 
Table 4-20 Solids Holding Tanks – Design Criteria at 8 MGD ADF................................................ 4-30 
Table 4-21 Dewatering – Existing Facilities ............................................................................................ 4-30 
Table 4-22 Dewatering Requirements at 6 MGD ADF Capacity ..................................................... 4-31 
Table 4-23 Dewatering Requirements at 8 MGD ADF Capacity ..................................................... 4-31 
Table 4-24 Transfer Pumps – Existing Conditions ............................................................................... 4-34 
Table 4-25 Effluent Pumps – Existing Conditions ................................................................................ 4-35 
Table 4-26 Storage Tanks – Existing Conditions................................................................................... 4-38 
Table 4-27 Deep Injection Wells – Existing Conditions ..................................................................... 4-39 
Table 4-28 Steady-State Calibration of Model Process Parameters ............................................. 4-41 
Table 4-29 Three Oaks WWTP Mass Balance at 6 MGD Average Day and  
 Average Day Max Month ............................................................................................................. 4-43 
Table 4-30 Three Oaks WWTP Mass Balance at 8 MGD Average Day and 
 Average Day Max Month ............................................................................................................. 4-44 
Table 5-1 Hydrostatic Load Design Criteria ............................................................................................... 5-7 
Table 5-2 Deflection Design Criteria ............................................................................................................. 5-8 
Table 6-1 Quonset Hut Power Distribution System Summary .......................................................... 6-3 
Table 6-2 New MCC Electrical Building Power Distribution – MCC-5A and MCC-5B............... 6-3 
 

  vi 
Final.ThreeOaks.Basis of Design Report TOC 



   •  Table of Contents 
 

Table 6-3 Additional Loading to New MCC Electrical Building Power Distribution 
 MCC-5A and MCC-5B ...................................................................................................................... 6-4 
Table 6-4 Main Service Building Power Distribution – Switchboards and MCC-4A and 
 MCC-4B ................................................................................................................................................. 6-4 
Table 7-1 Summary of Available Spare Inputs/Outputs at Existing PLCs .................................... 7-2 
Table 8-1 Upgrades to 4 MGD ADF ................................................................................................................ 8-1 
Table 8-2 Upgrades to 4 MGD ADF and Expansion to 6 MGD ADF .................................................. 8-1 
Table 8-3 Upgrades to 4 MGD ADF and Expansion to 8 MGD ADF .................................................. 8-2 
Table 9-1 Identified Constructability and/or MOPO Items ................................................................. 9-2 

 
 

Figures 

Figure 4-1 Existing Process Flow Diagram ................................................................................................ 4-2 
Figure 4-2 6 MGD ADF Expansion Process Flow Diagram .................................................................. 4-3 
Figure 4-3 8 MGD ADF Expansion Process Flow Diagram .................................................................. 4-4 
Figure 4-4 Headworks Upgrades .................................................................................................................... 4-9 
Figure 4-5 Oxidation Ditch Aeration System Improvements ...........................................................4-14 
Figure 4-6 Clarifier No. 3 Addition ..............................................................................................................4-17 
Figure 4-7 2 MGD Activated Sludge Train Expansion..........................................................................4-18 
Figure 4-8 Site Plan for 6 MGD ADF Plant Expansion ..........................................................................4-20 
Figure 4-9 Site Plan for 8 MGD ADF Plant Expansion ..........................................................................4-22 
Figure 4-10 Filter and Chlorine Contact Tank Expansion for 8 MGD ADF .................................4-26 
Figure 4-11 Belt Filter Press Feed Pump Improvements for 6 MGD ADF ..................................4-32 
Figure 4-12 Solids Dewatering System Expansion for 6 MGD ADF ...............................................4-33 
Figure 4-13 Effluent Pump Station Expansion for 8 MGD ADF .......................................................4-36 
Figure 4-14 Effluent Pump Station Expansion for 8 MGD ADF .......................................................4-37 
Figure 4-15 Three Oaks WWTP Mass Balances at 6 and 8 MGD ADF ...........................................4-42 
Figure 4-16 Hydraulic Profile ........................................................................................................................4-46 

 

 

 

 
 

  vii 
Final.ThreeOaks.Basis of Design Report TOC 



 

Section 1   
Background 

The Lee County Utilities (LCU) owns and operates the Three Oaks Wastewater Treatment Plant 
(WWTP), which has a permitted treatment capacity of 6 million gallons per day (MGD) annual average 
daily flow (ADF).  The current process train consists of screening and grit removal, odor control, 
biological treatment with nitrogen removal using simultaneous nitrification/denitrification (SND) in 
three extended aeration oxidation ditches with brush aerators, two center feed clarifiers, four 
peripheral feed clarifiers, deep bed filters, and chlorine contact tanks.  Biosolids are held in aerobic 
storage tanks and dewatered with a belt filter press for composting at the county landfill.  The facility 
is permitted to discharge treated effluent to an unrestricted public access reuse system and the deep 
injection well(s).   

The last major facility expansion/upgrade was constructed in 2008 to increase the wastewater 
treatment capacity from 3 to 6 MGD ADF by implementing the following improvements: 

  A new headworks structure with automated screening, grit removal, and odor control facilities 
for a future capacity of 9 MGD ADF.   

 A new 50 horsepower (HP) brush aerator to Oxidation Ditch 3. 

 Two new 85-foot diameter center feed secondary clarifiers. 

 New deep bed filters. 

 New chlorine contact basins. 

 New biosolids thickening and dewatering system. 

 New deep injection well system. 

 Additional standby electrical generator. 

 New electrical building. 

 Replacement of the sodium hypochlorite system. 

 Conversion of two reuse storage tanks to reject storage tanks. 

LCU issued a request for proposals to address concerns over oxidation ditch capacity due to the 
inability to maintain dissolved oxygen (DO) in the ditches.  It is believed that the plant mass loadings 
have increased due to higher strength influent wastewater.  CDM Smith was retained by LCU to 
evaluate the facility to determine the current facility treatment capacity and to evaluate 
improvements needed, if any, to maintain the 6 MGD ADF permitted capacity and determine 
requirements for a future expansion to 9 MGD ADF.  The future requirement of 9 MGD ADF was 
decreased to 8 MGD ADF based on several workshops with LCU staff. 

  
  1-1 
Final.ThreeOaks.Basis of Design Report Section 1.docx 



Section 1  •  Background 
 

Three workshops with LCU staff have been held to date. The first workshop was held on July 8, 2013, 
and discussed the project scope, schedule and facility operations. The second workshop, which was 
held on August 30, 2013, disclosed the findings of the facility flows and load evaluation and discussed 
current constraints to meet a permitted design capacity of 6 MGD ADF.  The major conclusions from 
Workshop No.2 are summarized below: 

 Projected facility mass loadings at 6 MGD ADF have increased 40% for biochemical oxygen 
demand (BOD5) and over 140% for total Kjeldahl nitrogen (TKN) at average conditions from 
what was established in the 2005 Preliminary Engineering Report. 

 The current permitted capacity of the plant is 6 MGD ADF.  However, CDM Smith has stated that 
the biological process units are limited to less than 4 MGD ADF capacity utilizing both 85-foot 
diameter center feed clarifiers and replacing the peripheral feed clarifiers with a third 85-foot 
diameter center feed clarifier.  The peripheral feed clarifiers are being replaced due to the age of 
the units and the difficulty to operate them when they are on-line. 

 A new 2 MGD ADF biological process train consisting of a 1.5 million gallon (MG) oxidation ditch 
and two  new 85 foot diameter clarifiers are needed to maintain the current permitted 
treatment capacity of 6 MGD ADF. 

 Preliminary evaluations performed by CDM Smith indicated that the Three Oaks WWTP can 
only be expanded to 8 MGD ADF, without changing treatment technology, because of existing 
site limitations. 

 Due to site limitations, the existing site will not be able to accommodate build-out conditions or 
even to accommodate the 2030 population projections for the Three Oaks Service Area unless a 
change is made to the treatment technology used at the facility. 

 Based on the Integrated Water Resource Master Plan (IWRMP), completed by others for LCU, 
the 2030 projections require an expansion of 8.38 MGD.  Additional expansion will also be 
required to serve the area east of I-75 between Alico Road and the RSW International Airport, 
part of what is known as the Diamond District.  Part of the Diamond District area currently falls 
within the Three Oaks Service Area, but the IWRMP excluded it from the year 2030 projections.  

LCU staff met after the meeting to discuss the findings presented in Workshop No.2.  The following 
decisions were made: 

 The scope of work moving forward would be to plan on expanding the plant to 8 MGD ADF 
using the current extended aeration process (i.e., simultaneous nitrification and denitrification 
using oxidation ditches). 

 LCU will internally review the sewer service areas to balance the Three Oaks Sewer Service 
Area built-out conditions with the future ultimate plant capacity of 8 MGD ADF.  Certain areas 
such as the Diamond District will need to be shifted to other sewer service areas. 

 CDM Smith will continue with the evaluation and recommendations to bring the plant to the 
current permitted capacity.  The proposed recommendations must be compatible with the 
ultimate 8 MGD ADF expansion.  

  1-2 
Final.ThreeOaks. Basis of Design Report Section 1.docx 



Section 1  •  Background 
 

 CDM Smith will provide options using the extended aeration process with or without a new flow 
equalization tank. 

 The master plan effort will use CDM Smith’s recommended design criteria of a mixed liquor 
suspended solids (MLSS) concentration of 4,500 mg/L and a total system solids retention time 
(SRT) of 12 days at maximum month loading conditions.  

 CDM Smith is to provide recommendations to reduce the wave action on the existing oxidation 
ditches.  This entails working with the brush aerator manufacturer to identify solutions. 

 CDM Smith will evaluate the current submergence, based on actual survey, and compare it to 
the recommended maximum submergence of 14-inch for Oxidation Ditches 1 and 2 and 12-inch 
for Oxidation Ditch 3. 

 Based on the current flow trends, time is of the essence to bring the treatment process to 6 MGD 
ADF.  

 The design and construction budget for addressing capacity needs for 6 MGD ADF needs to be 
evaluated to ensure there  are adequate funds allocated for the project and to be assigned for 
fiscal years (FY) 2013/2014 and 2014/2015, respectively. 

The third workshop, held on October 16, 2013, discussed the evaluation of the treatment alternatives 
to bring the plant to the current permitted capacity and recommend the proposed recommendations 
for the ultimate 8 MGD ADF expansion.   

The major conclusions from Workshop No.3 are summarized below: 

 Development of the Basis of Design Report will not include the use of flow equalization. 

 Supplemental aeration in the existing ditches will be done by providing new brush aerators and 
upsizing some of the existing brush aerator motors.  Use of this technology was LCU’s 
preference but may be reconsidered if the wave action in the existing oxidation ditches is not 
remedied. 

  1-3 
Final.ThreeOaks. Basis of Design Report Section 1.docx 



 

Section 2   
Permit Requirements 

The Three Oaks WWTP operates under Permit Number FLA145190-026. The permit was issued on 
June 22, 2012 and expires on June 21, 2017. Table 2-1 summarizes the permit requirements for 
underground injection and for reuse and land application. 

Table 2-1 Permit Requirements  

Parameter 
Effluent Limits 

Underground Injection Reuse and Land Application 

Flow 
Max 

Max 

6 MGD, Annual Average 

Report, Monthly Average 

Max 

Max 

6 MGD, Annual Average 

Report, Monthly Average 

CBOD5  

Max 

Max 

Max 

Max 

20 mg/L, Annual Average 

30 mg/L, Monthly Average 

45 mg/L, Weekly Average 

60 mg/L, Single Sample 

Max 

Max 

Max 

Max 

20 mg/L, Annual Average 

30 mg/L, Monthly Average 

45 mg/L, Weekly Average 

60 mg/L, Single Sample 

TSS  

Max 

Max 

Max 

Max 

20 mg/L, Annual Average 

30 mg/L, Monthly Average 

45 mg/L, Weekly Average 

60 mg/L, Single Sample 

Max 5 mg/L, Single Sample 

pH 
Min 

Max 

6.0, Single Sample 

8.5, Single Sample 

Min 

Max 

6.0, Single Sample 

8.5, Single Sample 

Fecal Coliform - - Max 25, #/100 mL, Single Sample 

Fecal Coliform, % 
Less Than 
Detection 

- - Min 75 percent, Monthly Total 

Total Chlorine 
Residual 

- - Min 1.0 mg/L, Single Sample 

 

 

 
  2-1 
Final.ThreeOaks.Basis of Design Report Section 2.docx  



 

Section 3   
Development of Flows and Loads 

3.1 Methodology 
LCU provided three years of operating data and discharge monitoring reports (DMRs) for the Three 
Oaks WWTP.  Data for the period from January 1, 2010 through December 31, 2012, were evaluated to 
determine the updated influent flows and loads.  The facility is required to report measurements taken 
in 24-hour influent composite samples collected during week days.  Analysis of historical daily plant 
influent data was performed for flow, carbonaceous biochemical oxygen demand (CBOD5), total 
suspended solids (TSS), TKN, and total phosphorus (TP).   

A key step in influent data analysis is to develop mass loadings and mass loading peaking factors to 
account for changes in concentration during peak flow events. The mass loading peaking factors are 
applied along with flow peaking factors to develop design concentrations for each constituent at each 
flow condition. The procedure outlined below accounts for the dilution in concentration or increase in 
loading of some parameters during peak flow conditions that may occur during wet weather:  

 Determine average day (AD) mass loads. 

The daily mass loads for the influent parameters listed were calculated using the following 
equation: 

KCQT ××=  
where: 
 
T = mass load (lb/day) 

Q = Flow (MGD) 

C = Concentration (mg/L) 

K = Conversion constant, 8.34 

 Determine 30-day moving averages for flows and mass loadings. 

The 30-day moving averages were calculated for flow and mass loading of each parameter.  

 Determine average day maximum month (ADMM) loading peaking factors. 

The 95th percentile of the 30-day moving average mass load was divided by the average of the 
daily mass load to determine the ADMM peaking factor.  

 Determine maximum day (MD) loading peaking factors. 

The 95th percentile of daily mass load was divided by the average of the daily mass load to 
determine the MD peaking factor. 

  3-1 
Final.ThreeOaks.Basis of Design Report Section 3.docx 

 



Section 3  •  Development of Flows and Loads 
 

 Calculate design ADMM and MD concentrations. 

Using the design average daily mass loads along with the mass loading peaking factors 
developed previously, the ADMM and MD concentrations were developed by dividing the mass 
loading at each flow condition by the historical flow at that condition. This provides a 
concentration that may be used with projected flows at each condition to project future 
loadings. 

 Calculate ADMM and MD flow peaking factors. 

ADMM flow peaking factors were taken from the 30-day moving average of the daily flows.  The 
MD flow peaking factor used the maximum day flow of the data set and divided by the average 
daily flow of the data set. 

3.2 Present Influent Flows and Loads  
Table 3-1 summarizes the influent data, peaking factors, and concentrations developed according to 
the above procedure for the Three Oaks WWTP. The facility reports CBOD5 measurements with the 
addition of a nitrification inhibitor. Therefore, the inhibited influent CBOD5 measurements were 
divided by 0.84 to estimate uninhibited influent BOD5 concentrations presented below.  

Comparison of the current influent BOD5, TSS, and TKN concentrations to what was used in the 
October 2005 Preliminary Engineering Report, indicates that the waste strength has increased 
significantly.  Note that the maximum day values could not be compared as this parameter was not 
available in the 2005 Preliminary Engineering Report. 

Table 3-1 Present Influent Peaking Factors, Flows, and Loads  

Parameter 
Peaking Factors 

AD ADMM MD 
Flow 1.00 1.20 1.50 
BOD5 mass load 1.00 1.43 1.50 
TSS mass load 1.00 1.49 1.57 
TKN mass load 1.00 1.40 1.50 
TP mass load 1.00 1.40 1.50 

Parameter Unit 
Influent Flows and Loads at Current Operating Conditions 

AD ADMM MD 
Flow MGD 2.72 3.26 4.07 

BOD5
 mg/L 229 274 229 

lb/day 5,198 7,441 7,788 

TSS 
mg/L 231 287 242 
lb/day 5,233 7,814 8,210 

TKN 
mg/L 49 57 49 
lb/day 1,104 1,545 1,656 

TP 
mg/L 5.8 6.8 5.8 
lb/day 132 185 198 

Parameter Unit 
Influent Flows and Loads at 6 MGD ADF Treatment Capacity 

AD ADMM MD 
Flow MGD 6.0 7.2 9.0 

  3-2 
Final.ThreeOaks.Basis of Design Report Section 3.docx  



Section 3  •  Development of Flows and Loads 
 

Parameter Peaking Factors 

BOD5
 mg/L 229 274 229 

lb/day 11,483 16,807 18,351 

TSS 
mg/L 231 287 242 
lb/day 11,560 17,650 19,346 

TKN 
mg/L 49 57 49 
lb/day 2,438 3,414 3,658 

TP 
mg/L 5.8 6.8 5.8 
lb/day 292 409 438 

 
Parameter 

Unit 
Influent Flows and Loads at 8 MGD ADF Treatment Capacity 

AD ADMM MD 
Flow MGD 8.0 9.6 12.0 

BOD5
 mg/L 229 274 229 

lb/day 15,311 21,918 22,940 

TSS 
mg/L 231 287 242 
lb/day 15,413 23,017 24,184 

TKN 
mg/L 49 57 49 
lb/day 3,251 4,552 4,877 

TP 
mg/L 5.8 6.8 5.8 
lb/day 390 546 585 

 
Table 3-2 shows the relative increase in waste strength at the varying design conditions.  This is likely 
a result of a decrease in infiltration and inflow (I/I) from an expanding collection system that is new 
and tight.  The decreased I/I would concentrate the waste stream yielding higher concentrations.     

Table 3-2 Change in Influent Concentrations from 2005 Preliminary Engineering Report 

Parameter Change 
AD ADMM MD 

CBOD
5 

mass load 41%  (increased) 61%  (increased) Unknown 
TSS mass load 13%  (increased) 35%  (increased) Unknown 
TKN mass load 144%  (increased) 173%  (increased) Unknown 
 
3.3 Evaluation of Peak Hour Flows 
CDM Smith evaluated the Three Oaks WWTP influent flow measurements from January 1, 2010 
through December 31, 2012, and determined the days the facility received higher daily flows in an 
attempt to determine a PHF peaking factor.  CDM Smith requested the hourly flow readings for the 
selected 16 days and calculated the ratios of the maximum hourly flow to ADF calculated for the same 
year.  Table 3-3 presents the results of the evaluation and indicates that that the highest PHF/ADF 
ratio occurred in the last three years was 2.60.   

 

 

 

 
  3-3 
Final.ThreeOaks.Basis of Design Report Section 3.docx  



Section 3  •  Development of Flows and Loads 
 

Table 3-3 PHF Peaking Ratio Estimates from the Three Oaks WWTP Historical Flows 
Date PHF 

(MGD) 
ADF 

(MGD) PHF/ADF 

7/4/2010 6.055 2.588 2.34 

7/5/2010 6.140 2.588 2.37 

1/22/2011 6.483 2.832 2.29 

2/19/2011 7.377 2.832 2.60 

2/20/2011 6.486 2.832 2.29 

3/20/2011 6.466 2.832 2.28 

4/7/2011 6.958 2.832 2.46 

10/18/2011 6.552 2.832 2.31 

10/19/2011 6.457 2.832 2.28 

10/23/2011 6.998 2.832 2.47 

10/29/2011 7.302 2.832 2.58 

4/7/2012 5.874 2.727 2.15 

7/7/2012 5.111 2.727 1.87 

7/15/2012 4.899 2.727 1.80 

10/2/2012 6.042 2.727 2.22 

12/9/2012 5.351 2.727 1.96 
 
DMRs were pulled from the FDEP for August 2008 to coincide with Tropical Storm Faye.  Maximum 
daily flows were approximately 5 MGD during the storm event, which indicates that instantaneous 
peak hour peaking factors might be higher than the 2.60 peaking factor generated from the 2010-2012 
data set.  In order to further verify the PHF peaking factor, the number of users in the collection 
system is considered when developing PHFs when there is not sufficient plant flow data available.   

The LCU IWRMP, prepared by AECOM (dated December 2010) used 98 gallons per capita per day 
(gpcd) for the future wastewater flow projections.  Table 3-4 summarizes the service population 
estimates based on plant flows and 98 gpcd.   

Table 3-4 PHF Peaking Ratio Estimates Based on Service Area Population 

 ADF 
(MGD) 

Service 
Population1 

PHF/ADF 
Peaking Factor 

Proposed  
PHF/ADF Peaking Factor 

Current 2.72 27,755 3.0 --- 

Permitted Treatment Capacity 6.0 61,224 2.9 3.0 

Future 9.0 91,837 2.75 2.75 
1 Service populations were estimated based on 98 (gpcd) as used in the LCU IWRMP, dated December 2010. 

Peak hour to average day flow peaking factor was estimated using a PHF peaking factor curve 
presented in Wastewater Engineering Treatment and Reuse (Metcalf & Eddy, Fourth Edition, 2004).  
The PHF peaking factor shows that the PHF/ADF ratio decreases as the service population grows.  A 
PHF peaking factor of 2.9 was determined.  The 2005 PER established the PHF to ADF peaking ratio as 
3.0.  Therefore, CDM Smith recommends a PHF peaking factor of 3 at 6 MGD ADF treatment capacity as 
a more conservative approach.   

  3-4 
Final.ThreeOaks.Basis of Design Report Section 3.docx  



Section 3  •  Development of Flows and Loads 
 

A PHF peaking factor of 2.75 was estimated for the 8 MGD ADF future treatment capacity.  Although 
this is a larger peaking ratio than 2.5 proposed by the October 2005 PER, CDM Smith believes that this 
is in-line with other facilities this size and should be used for evaluating the facility at a future 
treatment capacity of 8 MGD. 

 

  3-5 
Final.ThreeOaks.Basis of Design Report Section 3.docx  



 

Section 4   

Process/Mechanical Basis of Design 

4.1 Proposed Improvements 
CDM Smith conducted a treatment process evaluation to determine the capacity of the Three Oaks 
WWTP from a mechanical, hydraulic, and biological treatment perspective at the 6 MGD ADF and 8 
MGD ADF capacities.  CDM Smith identified the improvements required to bring the Three Oaks 
WWTP capacity to 6 MGD ADF and 8 MGD ADF in two phases.  The improvements identified for 6 MGD 
ADF will be implemented in the current phase while the 8 MGD ADF improvements will be 
implemented in the future phase. 

The main process modifications proposed for the current 6 MGD ADF improvements are summarized 
as follows: 

 Modification of existing headworks to provide flow splitting for the proposed Oxidation Ditch 4 
(for the current improvement) and Oxidation Ditch 5 (for the future improvements).  

 Addition of a new 30 HP brush aerator for each Oxidation Ditch 1 and 2. 

 Upsizing the existing 50 HP brush aerator motors to 60 HP for all four brush aerators in 
Oxidation Ditch 3. 

 Addition of Oxidation Ditch 4 with 2 MGD ADF treatment capacity along with two new 85-foot 
diameter secondary clarifiers and associated RAS/WAS pumps. 

 Addition of a third 85-ft diameter secondary clarifier for the existing activated sludge train 
consisting of Oxidation Ditches 1, 2, and 3. 

 Addition of a new RAS pump station with two RAS pumps for the existing activated sludge train. 

 Addition of a second belt filter press, solids feed pump, cake pumps, and polymer storage and 
feed system. 

The main process modifications proposed for the future 8 MGD ADF improvements are summarized as 
follows: 

 Addition of Oxidation Ditch 5 with 2 MGD ADF treatment capacity. 

 Addition of an 85-foot diameter secondary clarifier with two RAS pumps. 

 Addition of a deep bed filter unit. 

 Addition of a chlorine contact tank. 

 Addition of filter feed pump. 

 Addition of a transfer pump. 

Figure 4-1, Figure 4-2, and Figure 4-3 present the Three Oaks WWTP process flow diagrams (PFDs) 
for the existing, 6 MGD ADF improvements, and 8 MGD ADF improvements with the proposed 
improvements, respectively. 

  4-1 
Final.ThreeOaks.Evaluation of Existing Facilities.docx 

 









Section 4  •  Process/Mechanical Basis of Design 
 

Table 4-1 presents the Three Oaks WWTP equipment/structure sizing for existing, the proposed 
improvements for the current 6 MGD ADF, and proposed improvements for the future 8 MGD 
ADFAddition of an effluent pump. 

4.2 Headworks 
4.2.1 Existing Conditions 
Influent wastewater and RAS enters the plant headworks, which consists of two mechanical screens, 
one manual bar screen and a stacked tray grit removal system.  Each mechanical screen, manufactured 
by Vulcan Industries, is capable of treating a PHF of 18 MGD.  The manual bar rack also provides 
additional standby screening capability.  Screened raw wastewater enters the grit removal system.  
The grit removal system utilizes a 12-foot diameter Headcell unit manufactured by Eutek Hydro.  The 
Headcell currently has five trays in place but is expandable up to 11 trays.  The Headcell is capable of 
removing particle sizes up to 105 microns at an ADF of 6 MGD and a PHF of 18 MGD in its current 
configuration.  Grit system effluent flows into a three-way flow splitter box which directs the flow to 
Oxidation Ditches 1, 2, and 3.  Table 4-2 summarizes the sizing of influent screens and the grit 
removal system.   

Table 4-2 Summary of Influent Screens and Grit Removal System 
Parameter Unit 

Influent Screens 
Number of mechanical screens, duty/standby 1/1 
Number of manual bar rack 1 
Type of mechanical screen Stair Screen 
Mechanical screen manufacturer Vulcan 
Mechanical screen opening size 6 mm 
Mechanical screen capacity, each 18 MGD 
Grit Removal System 
Number of units 1 
Manufacturer Eutek Hydro 
Model 12-foot Diameter Headcell 
Target grit particle size 105 microns 
Number of trays installed 5 
Maximum number of trays 11 
Rated capacity at target particle size up to 105 microns, ADF/PHF 6/18 

 
4.2.2 Improvements for 6 MGD ADF Capacity 
Each mechanical screen has a peak flow capacity of 18 MGD.  The maximum flow through the 
headworks could be as much as 27 MGD (18 MGD of influent PHF flow and 9 MGD of RAS) if the RAS is 
returned upstream of the screens.   Therefore, influent screens do not require any improvements at 6 
MGD ADF.   

 

 

 

 
  4-5 
Final.Three Oaks.Evaluation of Existing Facilites.docx 

 



Table 4-1
PROCESS 

EQUIPMENT/TREATMENT 
STRUCTURE DESCRIPTION

EXISTING EQUIPMENT/STRUCTURE EXISTING EQUIPMENT 
DESIGN CAPACITY PROPOSED (6.0 MGD) EQUIPMENT

PROPOSED (6.0 MGD) 
EQUIPMENT DESIGN 

CAPACITY

PROPOSED (8.0 MGD) 
EQUIPMENT

PROPOSED (8.0 MGD) EQUIPMENT 
DESIGN CAPACITY

Influent Flow Meter One electromagnetic flow measuring system 22 MGD None None None None

Mechanical Screens 
Two mechanical stair screens with 6mm 

openings. A wash press and a shaftless screw 
conveyor

18 MGD (Each), 36 MGD 
(total) None None None None

Manual Bar Rack Manual bar rack with 1 inch openings N/A None None None None

Grit Removal System
Stacked tray grit seperation system with 12’ 
diameter maximum 11 tray capacity.  Design 

target grit size is 105 micron.
18 MGD PHF Add one tray 18 MGD PHF Add two trays 22 MGD PHF

Oxidation Ditches Flow Splitter Box Three way flow splitter box N/A
Conversion of three way splitter box to five 

way splitter box to accommodate flow splitting 
to Oxidation Ditches 4 and 5

N/A None N/A

Oxidation Ditches 1 & 2 Oxidation ditch with 0.75 MG volume and three 
30 HP brush aerators 1.0 MGD ADF, per ditch 30 HP brush aerator per ditch 1.0 MGD ADF, per ditch None None

Oxidation Ditch 3 Oxidation ditch with 1.5 MG volume and four 50 
HP brush aerators 2.0 MGD ADF Upgrade all four 50 HP brush aerator motors to 

60 HP motors 2.0 MGD ADF None None

Oxidation Ditch 4 N/A N/A
Oxidation ditch with 1.5 MG volume and three 

75 HP platform mounted brush aerators on 
VFDs

2.0 MGD ADF None None

Oxidation Ditch 5 N/A N/A N/A N/A

Oxidation ditch with 1.5 MG 
volume and three 75 HP 
platform mounted brush 

aerators on VFDs

2 MGD ADF

Splitter Box for Clarifiers 1, 2, and 3 2-way splitter N/A Conversion of 2-way splitter box to 3-way 
splitter box None None None

Splitter Box for Clarifiers 4, 5, and 6 N/A N/A 3-way splitter N/A None None

Clarifiers 1 & 2 Two 85-ft Diameter center feed circular clarifiers 1.34 MGD ADF, per clarifier None None None None

Clarifiers 3, 4, and 5 N/A N/A Three 85-ft Diameter center feed circular 
clarifiers 1.34 MGD ADF, per clarifier None None

Clarifier  6 N/A N/A N/A N/A Three 85-ft Diameter center 
feed circular clarifiers 1.34 MGD ADF, per clarifier

RAS/WAS Pump Station No.1 Three dry pit RAS pumps with VFDs 1,570 gpm, each Two dry pit RAS pumps with VFDs 1,570 gpm, each None None
RAS/WAS Pump Station No.2 Two dry pit WAS pumps 210 gpm, each None None None None
[...]
four levels of model calibration in detail: 

1. Level 1:  Defaults and assumptions only 

2. Level 2: Historical data only 

3. On-site, full-scale testing 

4. Direct parameter measurements 

A Level 2 calibration of the BioWin model was performed using the historical Three Oaks WWTP data.  
Level 2 BioWin model calibration indicates that influent chemical oxygen demand (COD) 
characterization was not performed.  CDM Smith adjusted the COD fractions in the model in an 
attempt to calibrate to the field conditions.  

The calibration information provided by LCU for influent flows, concentrations, effluent 
concentrations, and other process parameter including WAS quantities, MLSS concentrations in the 
oxidation ditches, ant RAS flows etc.  The plant data used for the model calibration was from March 
through May 2013, which was the most recent available data.  Table 4-28 summarizes the results of 
the operational parameters and effluent concentrations from the facility during that time period and 
compares it to the model prediction.  The results indicate a very strong correlation and, therefore, it is 
presumed that the model is calibrated for use to evaluate the biological treatment capacity of the 
facility under current and future conditions.  The calibrated model was used for the following: 

 Treatment capacity evaluation of the existing Oxidation Ditches 1, 2, and 3. 

 Aeration system capacity evaluation of the existing Oxidation Ditches 1, 2, and 3. 

 Sizing the proposed Oxidation Ditch 4 volume for the current phase and Oxidation Ditch 5 
volume for the future phase. 

 Sizing the aeration system for the proposed Oxidation Ditch 4 for the current phase and 
Oxidation Ditch 5 for the future phase. 

 Estimating the mass balances for the current and future phase AD and ADMM conditions. 

 Estimating solids loading to the solids holding tanks and solids dewatering systems. 

 
 

  4-40 
Final.Three Oaks.Evaluation of Existing Facilites.docx 

 



Section 4  •  Process/Mechanical Basis of Design 
 

Table 4-28 Steady-State Calibration of Model Process Parameters 
Parameter Unit Facility Average 

(Mar-May 2013) 
Model Prediction 

Process Parameters 
MLSS mg/L 5,503 5,519 
MLVSS mg/L 4,604 4,443 
WAS lb/d 4,192 4,263 
Dewatered Cake lb/d 4,018 3,900 
SRT days 32.8 32.4 
Net yield lb WAS/lb BOD5 

removed 
0.72 0.74 

Effluent Concentrations 
BOD5 mg/L 1.1 0.9 
TSS1 mg/L 0.2 1.4 
TN mg/L 7.4 7.9 
TKN mg/L 1.7 2.1 
NH4-N mg/L 0.22 0.22 
NO3-N mg/L 5.5 5.7 

1 Facility average includes use of filters while the model prediction did not include filters.   This discrepancy is a non-issue in terms of 
predicting biological treatment performance. 

 
4.13.2  Mass Balance 
Figure 4-15 presents the flowstreams used for the Three Oaks WWTP mass balance.  Table 4-29 and 
Table 4-30 present the mass balance at 6 and 8 MGD average day and average day max month loads, 
respectively.  Calibrated BioWin model was used for the mass balance calculations. 

4.13.3  Hydraulic Profile 
The gravity hydraulics for the facility were run at the respective peak hour flows at the 6 MGD ADF 
and 8 MGD ADF design capacities.  The hydraulic modeling program Visual Hydraulics® was used to 
estimate the water surface elevations throughout the facility at peak flow conditions.  Friction losses 
in piping, conduits, and open channels were obtained using the Manning’s equation using a roughness 
coefficient of 0.012.  The hydraulic profile was generated based on the facility arrangements shown on 
the existing record drawings as well as proposed layouts for each expansion as detailed in this report.  
The following assumptions were made for this analysis: 

 A maximum flow of 22.5 mgd is conveyed through the headworks.   RAS flow during wet 
weather events is diverted downstream of the grit removal units. 

 Proportional flow splitting to all four oxidation ditches at 6 MGD ADF treatment capacity and to 
all five oxidation ditches at 8 MGD ADF treatment capacity utilizing the flow splitting structure 
at the headworks structure. 

 Mixed liquor flows from the Oxidation Ditches 1, 2, and 3 are equally split to Secondary 
Clarifiers 1, 2, and 3 (per new clarifier numbering). 

 Mixed liquor flows from the Oxidation Ditches 4 and 5 will be equally split to Secondary 
Clarifiers 4, 5, and 6 (per new clarifier numbering). 

 Peripheral Secondary Clarifiers 1 through 4 (per current clarifier numbering) are demolished. 

  4-41 
Final.Three Oaks.Evaluation of Existing Facilites.docx 

 



Three Oaks 
WWTP Influent

Secondary 
Clarifiers

Deep Bed 
Filters

Oxidation Ditches 
1 & 2

Solids Cake to 
Landfill

1 2

3 4

5 7

8

9

Chlorine 
Contact 
Tanks

Effluent to 
Reclaim or 
Deep Well

Solids Holding Tanks

Figure 4-15
THREE OAKS WWTP MASS BALANCES AT 6 AND 8 MGD ADF

Belt Filter Press 
Filtrate to Headworks

Grit 
System

Belt Filter Presses

Secondary 
Clarifiers

Oxidation Ditch 3

RAS

Oxidation Ditch 4 
(Current Phase) 

Oxidation Ditches 4&5 
(Future Phase)

RAS

WAS

Grit

WAS

6

10

11

12

13

14

15

16

17

18

19

20

21

Flow 
Spliter

Notes:
1. Mixed liquor temperature of 25 degrees C was used for the average   
daily loading conditions.
2. Mixed liquor temperature of 20 degrees C was used for the average 
day maximum month loading conditions.







Section 4  •  Process/Mechanical Basis of Design 
 

 All deep bed filters are in operation and even flow split to each is achieved. 

 All chlorine contact basins are in operation and even flow split to each is achieved. 

4.13.3.1 Results for 6 MGD Design Capacity 
The design peak flow is 18.0 MGD.  When the combined raw influent flow and RAS flow exceed 22.5 
MGD peak hydraulic capacity of the grit system, 9 MGD of RAS flow (150 percent of 6 MGD ADF) will 
be diverted to downstream of the grit unit using two motorized valves.  The oxidation ditches and 
clarifiers will be required to handle a total peak flow of 27 MGD.  Figure 4-16 presents the anticipated 
revised hydraulic profile accounting for all process modifications required through the liquids 
treatment trains at 18 MGD.  The addition of the oxidation ditch splitter box at the headworks will be 
done during this phase.  This will include a drop box and adjustable weir gate to send flow to future 
Oxidation Ditch 5 which is a part of the 8 MGD ADF expansion.   

Proposed yard piping for the 6 MGD ADF expansion is summarized below: 

 A new 30-inch mixed liquor (ML) pipe from the new oxidation ditch flow splitter box at the 
headworks to Oxidation Ditch 4.  

 A new 30-inch ML pipe from Oxidation Ditch 4 transitioning to a 42-inch ML pipe to the 
proposed clarifier splitter box.  The transition will be accomplished by a 42-inch by 30-inch tee 
located east of Oxidation Ditch 4.  This tee will have a valve to connect to future Oxidation Ditch 
5 without taking Oxidation Ditch 4 out of service. 

 A new 24-inch ML pipe from the clarifier splitter box to Clarifiers 4 and 5.   

 A new 20-inch secondary clarifier effluent (SCE) pipe from Clarifiers 4 and 5.  The 20-inch SCE 
pipes from Clarifiers 4 and 5 and will manifold and transition to a 30-inch SE pipe.  The 
transition will be accomplished using a 30-inch by 20-inch wye.  The 30-inch SE pipe will run 
north and transition to a 36-inch SCE pipe via 30-inch by 36-inch tee.  This tee will also serve to 
connect to future Clarifier 6 which is a part of the 8 MGD ADF expansion.  A valve will be 
provided to make the future connection so that the treatment train will not require an outage 
for connection in the future. 

 A new 36-inch SCE pipe from Clarifiers 4 and 5 running to the Filter Feed Pump Station wet 
well.  The connection will be made using the existing 36-inch stub out located at the Filter Feed 
Pump Station. 

The hydraulic modeling results indicated minor changes to the hydraulic grade line at the 6.0 MGD 
ADF with the proposed improvements.  The results also showed that sufficient freeboard (at least 1 
foot) was maintained in all process basins.  The associated oxidation ditch effluent weir gates need to 
be adjusted to maintain target brush aerator immersions in Oxidation Ditches 1, 2, and 3.   

4.13.3.2 Results for 8 MGD Design Capacity 
The design peak flow is 22 MGD.  An additional 12 MGD of RAS flow (150% of 8.0 MGD ADF) will be 
diverted downstream of the grit unit during peak flow events.  The oxidation ditches and clarifiers will 
be required to handle a total peak flow of 34.0 MGD.  Figure 4-16 presents the anticipated revised 
hydraulic profile accounting for all process modifications required through the process liquid train at 
22 MGD PHF.   

  4-45 
Final.Three Oaks.Evaluation of Existing Facilites.docx 

 





Section 4  •  Process/Mechanical Basis of Design 
 

Proposed yard piping for the 8.0 MGD ADF expansion is summarized below: 

 A new 30-inch ML pipe from the new oxidation ditch flow splitter box at the headworks to 
Oxidation Ditch 5.  

 A new 30-inch ML pipe from Oxidation Ditch 5 to the 42-inch x 30-inch tee mentioned in the 
previous section. 

 A new 20-inch SCE pipe from Clarifier 6 to the 36-inch x 30-inch tee mentioned in the previous 
section.   

The hydraulic modeling results indicated minor changes to the hydraulic grade line at the 8 MGD ADF 
with the proposed improvements.  The results also showed that sufficient freeboard (at least 1 foot) 
was maintained in all process basins.  However, modifications will be required at the 24-inch pipe 
located between the filter clearwell and rapid mix basins prior to the Chlorine Contact Tanks. Flow 
velocities in this line may reach approximately 11 feet per second (fps) which increases the headloss 
in the system and subsequently submerges the upstream filter clearwell overflow weir.  CDM Smith 
recommends replacement of the 24-inch pipe and magnetic flow meter with 30-inch pipe and flow 
meter.  

References 
Melcer, H., Dold, P.L., Jones, R.M., Bye, C.M., Takacs, I., Stensel, H.D., Wilson, A.W., Sun, P., Bury, S. 
(2003).  Methods for Wastewater Characterization in Activated Sludge Modeling.  Water Environment 
Research Foundation, Alexandria, VA. 

  4-47 
Final.Three Oaks.Evaluation of Existing Facilites.docx 

 



 

Section 5   
Structural Basis of Design 

5.1 Improvements for 6 MGD ADF Capacity 
The following demolition, modifications to existing structures, and new structures will be required to 
expand the plant to 6 MGD. 

5.1.1 Demolition 
All demolition shall be coordinated for plant operations in accordance with the approved process 
design to comply with the local and state codes. 

5.1.2 Headworks 
The existing cast in place concrete facility shall be structurally modified as described as stated in this 
section to accommodate the revised process design. The access platforms shall be structurally 
designed and coordinated with the new process and the operations staff. 

5.1.3 Oxidation Ditch 
The existing facilities shall be investigated for required structural repairs and coordinated with 
operations staff. Modifications will be structurally designed in accordance with the following criteria 
in this section. All new brush aerator bearing access areas shall be designed with drainage sumps. 
New aeration basins shall be designed as cast in place concrete structures, unless LCU directs 
otherwise, and will comply with the codes and standards listed. Buoyancy will be addressed as 
coordinated with the geotechnical report and LCU.   

5.1.4 Secondary Clarifiers 
The new clarifiers will be designed to comply with the following codes and standards in this section. 
Buoyancy will be addressed as coordinated with the geotechnical report and LCU.  The existing 
secondary clarifiers that were installed in the last facility expansion were prestressed concrete.   New 
secondary clarifiers shall be designed as prestressed structures and will comply with the codes and 
standards listed.  

5.1.5 Sodium Hypochloride Canopy 
The existing canopy shall be evaluated and alternative weather screens investigated for addition to 
the canopy to provide better weather and sun protection of the tanks and equipment.  

5.1.6 Dewatering   
Structural supports and platforms shall be designed in accordance with the criteria in this section to 
conform to the proposed process modifications. 

5.1.7 New Buildings 
All new structures shall be designed to comply with the following codes and standards. 

  5-1 
Final.ThreeOaks.Basis of Design Report Section 5.docx 

 



Section 5  •  Structural Basis of Design 
 

5.2  Improvements for 8 MGD ADF Capacity 
In addition to items in Section 5.1, the following additional structures will be required to expand the 
plant to 8 MGD. 

5.2.1 Oxidation Ditch and Clarifier 
The second new oxidation ditch and the fourth new clarifier required for the 8 MGD ADF expansion 
will be evaluated in a similar manner as what is presented in Section 5.1. Buoyancy will be addressed 
as coordinated with the geotechnical report and LCU.   

5.2.2 Deep Bed Filter 
The new cast in place deep bed filters will be designed to comply with the following codes and 
standards in this section. Buoyancy will be addressed as coordinated with the geotechnical report and 
LCU.   

5.2.3 Chlorine Contact Tank 
The new cast in place Chlorine Contact Tank will be designed to comply with the following codes and 
standards in this section. Buoyancy will be addressed as coordinated with the geotechnical report and 
LCU.   

5.3 Codes, Standards, and References 
5.3.1 Codes 
The governing code for the project will be the Florida Building Code, 2010 Edition which will be 
monitored for the latest revision.  In no case will the strength, serviceability, or quality standards for 
materials and procedures be less than that required by the governing code. Where the provisions 
contained or referenced herein differ from those in the governing code, design will be performed in 
accordance with the most stringent. 

5.3.2 Standards 
Design of specific systems and materials will be performed in accordance with the codes, 
specifications, and other standards adopted by the governing code.  In the absence of direction from 
the governing code, the most recent edition of the documents referenced herein for each system and 
material will be used.  

5.3.3  References 
Engineering software, manuals, handbooks, articles, and technical publications that is generally 
acceptable for use in design shall be used.  Other publications may be used if acceptable to the 
supervising structural personnel.  In the use of all technical publications and software, whether 
included herein or not, it is recognized that there is no guarantee they are free from errors or 
omissions.  The results obtained will be evaluated for correctness by use of separate calculations, 
engineering experience and/or judgment. 

 

 

  5-2 
Final.ThreeOaks.Basis of Design Report Section 5.docx  



Section 5  •  Structural Basis of Design 
 

5.4 Design Loads and Serviceability 
5.4.1 Scope 
All applicable loads and load combinations will be determined as required by the governing code, 
occupancy, site and environmental effects, equipment and processes.   Appropriate load combinations 
will be established as well as appropriate allowable stresses, load factors and safety factors (as 
applicable).  These criteria will be established at the beginning of preliminary design and confirmed at 
the beginning of final design.  

5.4.2 Dead Loads 
Dead loads are those resulting from the weight of all fixed construction such as walls, partitions, 
floors, roofs, cladding, equipment bases and all permanent, nonremovable, stationary furnishings. 

Numerical values for the dead load of well-defined components of a structure will be used as 
documented in the following publications: 

 ASCE 7 

 AISC Manual 

 CRSI Handbook 

 Manufacturer's catalogs for fabricated components 

5.4.3 Live Loads 
Live loads will consist of all loads due to occupancy, furnishings and equipment.  Live load reduction 